



Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
1		98869A11	ELECTRODE ASSEMBLY	1		
2	10	69067	SCREW (1/4-20)	2		
3	13	26992	LOCKWASHER (1/4 IN.)	2		
4	12	29245	WASHER	2		
5		42600A 3	CONTROLLER ASSEMBLY	1		
6	11	68219	NUT (#10-32)	4		
7	84	88543A 3	CABLE ASSEMBLY	1		
8		44574	CAP-PLASTIC	2		
9	10	62568	SCREW (#10-16 X 3/8 IN.)	1		
10	11	805562	NUT-LOCK	2		